/s,
AN

\‘“llllr'r,',’
SRS
SN=~*

ANSI National Accreditation Board
e

ACCREDITED
",
?,
(&

S
—— T ————
LTI Gentificate Number: AT-3951

®
ws [ r World Standardization Certification & Testing Group (Shenzhen ) Co. ltd.

(e 1\

i

/,

e
& TESTING LABORATORY

| TEST REPORT

FCC ID: 2AJMN-P10003L
Product: Tablet
Model No.: P10003L
Trade Mark: itel
Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2
Issued Date: 16 October 2024

! Issued for:

ITEL MOBILE LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI STREET
FOTAN NT HONGKONG

Issued By:

World Standardization Certification & Testing Group(Shenzhen) Co., Ltd.
Building A-B,Baoli’ an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan
Street, Bao’ an District, Shenzhen City, Guangdong Province, China
TEL: +86-755-26996192
FAX: +86-755-86376605

Note: This report shall not be reproduced except in full, without the written approval of Won'd‘ &
Standardization Certification& Testing Group (Shenzhen) Co., Ltd. This document may be altered
or revised by World Standardization Certificationé Testing Group (Shenzhen) Co., Ltd. peréonnel
only, and shall be noted in the revision section of the document. The test results in the report only
apply to the tested sample. '

|
|
i
|

hen City, Guangdong Province, China.| s bei—1a o

ﬂi“ Aedidict st el andardization Certification& Testing Group( Shenzhen) Co.Ltd

Page 1 of 178



$ L2,
(GY SANNNX7Z,
wsr World Standardization Certification & Testing Group ( Shenzhen ) Co.,Itd. IFCRA = oo

Z/Q\: ACCREDITED
AN -
%/, A TESTING LABORATORY
mmnt Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

TABLE OF CONTENTS

1 TEST CERTIFICATION 3

2 EUT DESCRIPTION 4

3 TEST DESCRIPTION 5
3.1 MEASUREMENT UNCERTAINTY 5
3.2 TEST ENVIRONMENT AND MODE 6
3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING 7
3.4 DESCRIPTION OF SUPPORT UNITS (CONDUCTED MODE) 8

4 SUMMARY OF TEST RESULTS 9

5 MEASUREMENT INSTRUMENTS 10

6 FACILITIES AND ACCREDITATIONS 11
6.1 FACILITIES 11
6.2 ACCREDITATIONS 11

7 TEST RESULTS AND MEASUREMENT DATA 12
7.1 CONDUCTED EMISSION MEASUREMENT 12
7.2 DEVIATION FROM TEST STANDARD 13
7.3 RADIATED EMISSION MEASUREMENT 16
7.4 - ANTENNA REQUIREMENT 38
7.5 EMISSION BANDWIDTH 39
7.6 MAXIMUM CONDUCTED OUTPUT POWER 67
7.7 POWER SPECTRAL DENSITY 92
7.8 FREQUENCY STABILITY 116
7.9  BAND EDGE EMISSIONS 141
7.10 DYNAMIC FREQUENCY SELECTION (DFES) 167

8 TEST SETUP PHOTOGRAPHS 178

Page 2 of 178



\“\|||u’ ,,
T % aofan
il T l \-._/ =
ws [ World Standardization Certification & Testing Group (Shenzhen)Co.,ltd. g T
I V ,’m ‘s Calllﬂcalal‘ll-ﬂ?n%n:n:\?agﬁl
Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2 .

1 Test Certlflcatlon

B Tablet
P10003L

el

ITEL MOBILE LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN
MEI STREET FOTAN NT HONGKONG

. ITEL MOBILE LIMITED

. FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN
MEI STREET FOTAN NT HONGKONG

20 September 2024 to 16 October 2024

FCC CFR Title 47 FCC Part 15 Subpart E

éStand ards

The above equipment has been tested by World Standardization Certification & Testing Group(Shenzhen)Co.,
Ltd. and found compliance with the requirements set forth in the technical standards mentioned above. The
‘ results of testing in this report apply only to the product, which was tested. Other similar equipment will not
! necessarily produce the same results due to production tolerance and measurement uncertainties.

j Tested By.' L\'} o VI M‘Q“‘r Checked By: C//‘\ — ﬂ,L\_,\

(Wang Xiang) (Chen Xu)

Approved By: Z; H LM\,;L ) Date: JL Odfo\k% )°

| (Li Huaibi)

ADD: Building A-B,Baoli'an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Streel, Bao'an District, Shenzhen Cily, Guangdeng Province, China
2 It
TEL : 0086-755-26996192 26996053 26996144 FAX : 0086-755-86376605 E-mail: fengbing.wang@wscl-cert.com Hitp: www.wsct-cert.com

N 9@ ehide iz ' | World Standardization Certification& Testing Group(Shenzhen) Co.,Ltd

Member of the WSCT Group (WSCT.SA)
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2 EUT Description

Product: Tablet
Model No.: P10003L
Trade Mark: itel

Band 1: 5180-5240 MHz

Band 2: 5260-5320 MHz

Band 3: 5500-5700 MHz

Band 4: 5745-5825 MHz

IEEE 802.11a/n/ac: OFDM
(BPSK/QPSK/16QAM/64QAM/256QAM)

Antenna Type: FPC Antenna

Operation Frequency:

Modulation type:

Antenna Gain 1.32dBi

Adapterl: U100ISB

Input: 100-240V~50/60Hz 0.3A

Output: 5.0V=2.0A

Rechargeable Li-ion Polymer Battery: P10003L
Rated Voltage: 3.8V

Rated Capacity: 7000mAh/26.60Wh

Typical Capacity: 7030mAh/26.71Wh

Limited Charge Voltage: 4.35V

Remark: N/A.

Note: 1. N/A stands for no applicable.
2. Antenna gain provided by the customer.

Operating Voltage:
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3 TEST DESCRIPTION

3.1 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U , where expended uncertainty U is based on a

WM, [t
SN2,
\_/ >

AT N
’/’I/ /\ \\\\ TESTING LABORATORY
zmmt Certificate Number : AT-3951

standard uncertainty multiplied by a coverage factor of k=2 , providing a level of confidence of

approximately 95 %,

No. ltem Uncertainty
I’ Conducted Emission Test +3.2dB
2 RF power, conducted +0.16dB
3 Spurious emissions, conducted +0.21dB
4 All emissions, radiated(<1GHz) +4.7dB
5 All emissions, radiated(>1GHz) +4.7dB
6 Temperature +0.5°C
7 Humidity +2%

8 Receiver Spurious Emissions +2.5%

o P S 1 | 125
10 ng;surzg:ceéalégwanted Emission in +1.3%
11 Occupied Channel Bandwidth +2.4%
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3.2 TEST ENVIRONMENT AND MODE

Operating Environment:

Temperature: 25.0°C
Humidity: 56 % RH
Atmaospheric Pressure: 1010 mbar
Test Mode:
Engineering mode: Keep the EUT in continuous transmitting by
select channel and modulations(The value of
duty cycle is 98.46%)

The sample was placed (0.8m below 1GHz, 1.5m above 1GHz) above the ground plane of 3m
chamber. Measurements in both horizontal and vertical polarities were performed. During the
test, each emission was maximized by: having the EUT continuously working, investigated all
operating modes, rotated about all 3 axis (X, Y & Z) and considered typical configuration to
obtain worst position, manipulating interconnecting cables, rotating the turntable, varying
antenna height from 1mto 4m in both horizontal and vertical polarizations. The emissions
worst-case are shown in Test Results of the following pages. For the full battery state and The
output power to the maximum state.

To investigate the maximum EMI emission characteristics generates from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation mode
or test configuration mode which possible have effect on EMI emission level. Each of these
EUT operation mode(s) or test configuration mode(s) mentioned above was evaluated
respectively.

Test Mode Description
Mode 1 802.11a
Mode 2 802.11n20
Mode 3 802.11n40
Mode 4 802.11ac20
Mode 5 802.11ac40
Mode 6 802.11ac80

Note:

(1) The measurements are performed at the highest, lowest available channels.

(2) The EUT use new battery.

(3) Record the worst case of each test item in this report.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
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Test program *##3646633H#*#*
Test Frequency (MHz)
Mode
NCB: 20MHz
802.11a 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
802.11n 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
802.11ac 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
NCB: 40MHz
802.11n 5190 | 5230 | 5270 | 5310 | 5510 | 5670 | 5755 | 5795
802.11ac 5190 | 5230 | 5270 | 5310 | 5510 | 5670 | 5755 | 5795
NCB: 80MHz
802.11ac 5210 | 5290 | 5530 | 5610 | 5775
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CONFIGURATION OF SYSTEM UNDER TEST

AC Mains USB Cable
Adapter EUT

\ 4

(EUT: Tablet)

3.4 DESCRIPTION OF SUPPORT UNITS (CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used-to form a representative test
configuration during the tests.

Iltem Equipment Mfr/Brand Model/Type No. Series No. Note
1 Adapter / U100ISB / /
2 Router ASUS GT-AXE11000 |M6LAJF201230 /
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2) - For detachable type I/0 cable should be specified the length in cm in TLengtha column.

(3)  “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.
(4)  The adapter supply by the applicant.
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4 SUMMARY OF TEST RESULTS
Test procedures according to the technical standards:
FCC Part15 Subpart C&E
Standard Test Item Judgment Remark
Section

2.1049 D , .
15.403() 26dB & 99% Bandwidth PASS Complies
15.407(e) 6dB Spectrum Bandwidth PASS Complies

Maximum Conducted .
15.407(a) Output Power PASS Complies
15.407(a) Power Spectral Density PASS Complies
15.407(b) Unwanted Emissions PASS Complies
15.207 AC Conducted Emission PASS Complies
15.407(g) Frequency Stability PASS Complies
15.407(c) Automatically Discontinue Transmission |PASS Complies
15.2038 & - :
15.407(a) Antenna Requirement PASS Complies

Transmit Power Control (TPC) and .
1523670 Dynamic Frequency Selection (DES) SR Camplies

NOTE:
(1)" N/A” denotes test is not applicable in this test report.

Page 9 of 178



afas

ANS! National Accreditation Board

® S
ws [r World Standardization Certification & Testing Group (Shenzhen)Co.,ltd. 5&{5{;
R

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

5 MEASUREMENT INSTRUMENTS

NAME OF MANUFACTURER MODEL SERIAL Calibration | Calibration
EQUIPMENT NUMBER Date Due.
Test software -- EZ-EMC CON-03A - -

Test software -- MTS8310 - - -
EMI Test Receiver R&S ESCI 100005 11/05/2023 | 11/04/2024
LISN AFJ LS16 16010222119 | 11/05/2023 |11/04/2024
LISN(EUT) Mestec AN3016 04/10040 11/05/2023 | 11/04/2024
Universal Radio
Communication R&S CMU 200 1100.0008.02 | 11/05/2023 |11/04/2024
Tester
Coaxial cable Megalon LMR400 N/A 11/05/2023 | 11/04/2024
GPIB cable Megalon GPIB N/A 11/05/2023 | 11/04/2024
Spectrum Analyzer R&S FSU 100114 11/05/2023 | 11/04/2024
Pre Amplifier H.P. HP8447E 2945A02715 | 11/05/2023 |11/04/2024
Pre-Amplifier CDSI PAP-1G18-38 -- 11/05/2023 | 11/04/2024
Bi-log Antenna SCHWARZBECK VULB9168 01488 7/29/2024 | 7/28/2025
9*6*6 Anechoic - -- -- 11/05/2023 | 11/04/2024
Horn Antenna TR | CE18000 - 11/05/2023 | 11/04/2024
Horn Antenna SCHWARZBECK | BBHA9120D 9120D-631 11/05/2023 | 11/04/2024
Cable TIME MICROWAVE LMR-400 N-TYPEO4 11/05/2023 | 11/04/2024
System-Controller CCS N/A N/A N.C.R N.C.R
Turn Table CesS N/A N/A N.C.R N.C.R
Antenna Tower CCs N/A N/A N.C.R N.C.R
RF cable Murata MXHngW 28 - 11/05/2023 | 11/04/2024
Loop Antenna EMCO 6502 00042960 11/05/2023 |11/04/2024
Horn Antenna SCHWARZBECK BBHA 9170 1123 11/05/2023 | 11/04/2024
Power meter Anritsu ML2487A 6K00003613 | 11/05/2023 | 11/04/2024
Power sensor Anritsu MX248XD - 11/05/2023 | 11/04/2024
Spectrum Analyzer Keysight N9010B MY60241089 | 11/05/2023
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6 Facilities and Accreditations

6.1 FACILITIES
All measurement facilities used to collect the measurement data are located at
Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan Street, Bao’an District,

Shenzhen City, Guangdong Province, China of the World Standardization Certification & Testing
Group (Shenzhen) Co., Ltd.

The sites are constructed in conformance with the requirements of ANSI C63.4 and CISPR Publication 22.
All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring Apparatus and
Measurement Methods.”

6.2 ACCREDITATIONS
ANAB - Certificate Number: AT-3951

The EMC Laboratory has been accredited by the American Association for Laboratory Accreditation
(ANAB).Certification Number: AT-3951
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7 Test Results and Measurement Data

7.1 CONDUCTED EMISSION MEASUREMENT
POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : : Standard
Quasi-peak Average Quasi-peak | Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50 -5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly ‘with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz
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7.1.1 TEST PROCEDURE

a. The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

7.2 DEVIATION FROM TEST STANDARD
No deviation

TEST SETUP

Vertical Reference
/ Ground Plane / Test Receiver

—~—— —
EUT ord 0 o o o
]

40cm

80cm ‘
]

LISN |
[ L1 s

N L,

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

7.2.1 EUT OPERATING CONDITIONS

The EUT is working in the Normal link mode. All modes have been tested and normal link mode is
worst.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a
nominal 120 VAC, 60 Hz and 240 VAC, 50 Hz) for which the device is capable of operation. So, The

configuration 120 VAC, 60 Hz and 240 VAC, 50 Hz were tested respectively, but only the worst
configuration (120 VAC, 60 Hz) shown here.
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7.2.2 TEST RESULTS
Conducted Emission on Line Terminal of the power line (150 kHz to 30MHz)-worst

90.0 dBu¥
a0
70
£0 FCC Bart15 CE-Class B_QP
|
FOC Rart15 CE{Class B_AVe
R0 I
40 g X
30 |] 12 peak
20 C
10 AVDQ
1]
-10
-20
-30
0150 0500 [MHz) 5. 000 J0_000
Frequency | Reading | Factor Level Limit |Margin o
No. (MHz) {dBuV) (dB) (dBuV) | (dBuV) | (dB)
1 0.2130 17.93 20.68 38.61 63.09 |-2448| QP
2 0.2130 7.94 20.68 28.62 53.09 |-24.47| AVG
3 0.2805 19.00 20.64 3964 6080 |-21.16| QP
4 0.2805 624 20.64 26.88 R0.BO |-23.82| AVG
5 0.3570 18.41 20.60 39.01 Ra.B0 |-19.79| QP
6 0.3570 6.63 20.60 2723 4380 |-21.57| AVG
T 0.7035 17.73 20.54 3827 56.00 |-17.73) QP
a 0.7035 807 20.54 28.61 46.00 |-17.38| AVG
] 1.0580 18.50 2067 3917 R6.00 |-16.83| QP
10 1.0580 2.48 2067 2315 46.00 |-22.85| AVG
11 = 1.2839 19 .46 20.65 40.11 5600 |-15.8%9| QP
12 1.2829 541 20.65 26.06 46.00 |-19.84 | AVG

Remark: All the modes have been investigated, and only worst mode is presented in this report.

Http: www.wsct-cert.com
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Conducted Emission on Neutral Terminal of the power line (150 kHz to 30MHz)

90.0 dBu¥
a0
70
60 ‘\\\ FCC Rart15 CEClass B_OP
|
50 \\!P\ FUC Rart15 CE:Class B_AVe
1 3 ) L1] . ]
[
40 i \ ! i
: : 1
30 )
4 i 1 peak
20 !
10 AYVG
1]
-10
-20
-30
0150 0500 [MHz) 5. 000 J0_000
Frequency | Reading | Factor Level Limit |[Margin o
No. (MHz) {dBuV) (dB) (dBuv) | (dBuv) | (dB)
1 0.2130 21.40 20.68 42.08 63.0% |-21.01| QP
2 0.2130 B.49g 20.68 29 67 R3.09 |-2342| AVG
3 0.2850 19.88 20.64 40.52 6067 |-2015| QP
4 0.2850 272 20.64 23.36 B067 |-2T.31| AVG
5 0.3525 2254 20.60 4314 58.90 |-1576| QP
6 0.3525 B8.70 20.60 29.30 4890 |-1960| AVG
7 0.4920 2178 2051 4229 56.13 |-1384| QP
a 0.4920 822 20.51 2873 46.13 |-17.40| AVG
g = 0.7170 21.70 20.55 42 25 R6.00 |-1375| QP
10 0.7170 TI7 20.55 28.32 46.00 |-17.68| AVG
11 0.9150 19.80 20.63 40.43 56.00 |-1557| QP
12 0.9150 2.80 2063 2343 46.00 |-2257| AVG
Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

Q.P. =Quasi-Peak  AVG =average

* is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.
For multiple adapters, the report only displays the adapter with the worst data.
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7.3 RADIATED EMISSION MEASUREMENT

Radiated Emission Limits (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MH2) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Limit (dBuV/m) (at 3M)

PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uv/m).

FREQUENCY (MHz)

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RB / VB (emission in restricted
1 MHz /' 1 MHz for Peak, 1 MHz / 1Hz for Average

band)
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP22 [ooe,
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7.3.1 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Maode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested and performed pretest to three
orthogonal axis. The worst case emissions were reported

7.3.2 DEVIATION FROM TEST STANDARD
No deviation
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7.3.3 TEST SETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Distance = 3m .
Computer =

Pre -Amplifier
EUT

1 J
l¢—— Tumn table

T — Receiver

I Ground Plane |

(B) Radlated Em|SS|on Test Up Frequency 30MHz~1GHz

coaxial cable <

"H'H- , (6m)
O'te 360° . I 1_

1—~4m

Receivers Pre-amplifiers

" Coaxial cable (Tm)~

(C) Radiated Emission Test-Up Frequency Above 1GHz
VVVVWVVVAANV NNV VVVAVVAVAVAVVVAVANVVAVAAVNVVAVAAVY

Full Anecheic Chamber

RX Antenna coaxial cable
0te 3807 — (8m)

AAAAAANANANNAAS

ViV V\VVVV\V.ViV,V2

GRFP

Receiver
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7.3.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating

condition is specified in the follows during the testing.
7.3.5 RESULTS (BELOW 30 MHZ)

UL
S8,

Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F

Note 1: The symbol of “--" in the table which - means not application.

Note 2: For the test data above 1 GHz, According the ANSI C63.10-2013, where limits are specified for both
average and peak (or quasi-peak) detector functions, if the peak (or quasi-peak) measured value
complies with the average limit, it is unnecessary to perform an average measurement.

Note 3: . The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was
20 dB lower than the limit line per 15.31(0) was not reported.

Note 4: = The EUT is working in the Normal link mode below 1 GHz. All modes have been tested and normal

link mode is worst.
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7.3.6 TEST RESULTS (BETWEEN 30M — 1000 MHZ)
Please refer to following diagram for individual
Below 1GHz
Horizontal:
87.0 dBu¥/m
77
67
LY} FCC Part15 RE-Clazs B_30-1000MHz=
Margin -6 dB |
47 : =
I
37 r I
b
27 3 15 4 5 beak
17
¥
-3
-13
-23
-33
J0_000 G000 [MHz]) 20000 1000. 000
Frequency | Reading | Factor Level Limit |Margin o
No. (MHz) (dBuv) | (dB/m) [{dBuV/m)|(dBuv/m)| (dB)
1 60 5184 3875 -20.49 18.26 4000 |(-21.74| QP
2 785508 41.86 -23.82 18.04 4000 |(-2196| QP
3 91.3346 42 23 -24 25 17.98 4350 |-2552| QP
4 1509947 42 38 -19.66 2272 4350 |-20.78| QP
5 306.6193 41.66 -20.03 21.63 46.00 |(-24.37| QP
6 * | 357.3017 44 64 -19.00 25 64 4600 |-2036| QP

Remark: All the modes have been investigated, and only worst mode is presented in this report.

Http: www.wsct-cert.com
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Vertical:
87.0 dBu¥/m
7
T
hY FCC Partl5 RE-Clazz B_30-1000MHz i
Margin -6 dB
47 : =
7 'L !
27 \ S 3 * b 5 peak
17 MW
¥
-3
-13
-23
-33
J0_000 G000 [MHz]) 20000 1000, 000
No | TR | TaBuVY | (cBim) |(@Buvim)|(@Buvim)| (48). | P
1 362223 4611 -19.44 26.67 4000 |-1333| QP
2= 51.5033 4583 -15.00 26.83 4000 |-1317| QP
3 599113 46.61 -20.32 2629 4000 1371 QP
4 880329 51.93 -24 .04 2789 4350 |-1561| QP
5 159.5045 41.22 -19.65 | 21.57 4350 |-21.93| QP
6 1827193 47 63 -22.38 2525 4350 |-1825| QP
Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)
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7.3.7 TEST RESULTS (ABOVE 1GHZ)
Note: 1.The spurious above 18G is noise only, do not show on the report.
2. Report and only recorded the worst-case scenario 802.11a.
11a, 1 GHz to 18 GHz, Channel (5180 MHz), ANT H

| 7 Paak » AV [s]-] T — Limi1 Limit? Traca1 Trace? |

el [hBj L

LY "

Freq|GHz]

1 1986.8750 41.92 225 3067 74 -32.08 3505 | Horizontal PK Pass
1 1086.8750 3238 225 3013 54 -21.82 3585 | Horizontal A Pass
2 3560.8250 48.18 10.21 I7TeT 74 -25.82 351.8 | Horizontal PK Pass
2 35606250 38.28 10,21 20.05 54 -14.84 351.8 | Horizontal A FPass
3 5743.1250 56.43 209 35.53 74 -17.87 285 Horizantal PK FPass
3 5743.1250 47 4 208 26.5 54 -G.6 285 Horizontal A Fass
4 10214.0000 43.27 30.28 389 74 -30.73 2634 | Horizontal PK Pass
4 10214.0000 38.09 3028 -3.20 54 -17.81 2634 | Horizontal A Pass
5 13680.0000 48.65 40.67 7.08 74 -25.35 256 Horizontal PK Pass
5 13680.0000 40.28 40.67 o 54 -13.02 256 Horizontal A Pass
g 17285.0000 52.81 45.4 641 74 -21.18 181 Horizontal PK FPass
L] 17985.0000 46.35 464 -0.05 54 -T.65 181 Horizontal A Fass

ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China

0086-755-86376605 E-mail: fengbing. wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5180 MHz), ANT V
| 7 Paak AV [s]-] T — Limi1 Limit? Traca1 Trace? |

i

el [dB{uWV

Freq[GHz]

1 2281.8750 43.01 28.88 16.15 T4 -30.88 -0.1 Vertical PK Fass
1 2281.8750 33.19 20.868 6.33 54 -20.81 -0.1 Vertical A Pass
2 38500000 4827 28.41 18.868 T4 -24. T3 57 Vertical PK Pass
2 38500000 40.38 28.41 10,87 54 -13.82 57 Vertical A Fass
3 57481250 58.53 324 2413 T4 -17.47 2T Vertical PK Fass
3 57481250 47.11 324 14.71 g4 -G.B9 2T Vertical A Fass
4 10656.0000 4472 14.53 30,18 T4 -28.28 157 Vertical PK Fass
4 10656.0000 38.43 14.53 218 54 -17.87 157 Vertical A Pass
5 1396:3.5000 408,18 8.1 30.08 T4 -24 82 43.5 Vertical PK Pass
5 13983.5000 41.78 181 22.68 54 -12.22 43.5 Vertical A Pass
L] 17883.5000 53.38 23.81 28.57 T4 -20.62 36.3 Vertical PK Fass
L] 17883.5000 48.64 23.81 2283 g4 -7.36 363 Vertical A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5240 MHz), ANT H
| 7 Peak AV aF K —— Limi1 Limit? Traca1 Trace? |

Freq[GHz]

1 24381250 48.75 27.38 2238 T4 -24.25 388 Haorizontal PK Fass
1 24381250 3408 27.38 T.58 g4 -18.02 388 Haorizontal A Fass
2 30843750 50.09 20,66 20.43 T4 -23.81 2778 Horizontal PK Pass
2 38843750 40.23 20.66 10.57 54 -13.77 2778 Haorizontal A Pass
3 57087500 58.83 3233 245 T4 -17AT 188 Horizontal PK Fass
3 57087500 47.48 3233 15.13 54 -G.54 188 Haorizontal A Fass
4 10088.5000 41.65 12.58 20.08 T4 -32.35 T0.2 Haorizontal PK Fass
4 10088.5000 3377 12.58 21.21 g4 -20.23 T0.2 Haorizontal A Fass
kil 12303.0000 48.45 16.47 20.98 T4 -27.55 240.1 Horizontal PK Pass
5 12:30:3.0000 38.23 16.47 21.78 54 1577 240.1 Horizontal A Pass
] 17550.5000 53.52 23.26 30.26 T4 -20.48 1] Haorizontal PK Pass
L] 17E50.5000 4589 23.28 2263 54 -5.11 1] Haorizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5240 MHz), ANT V
| T Peak AW [=]-] PK — Lim#1 Limit Traca1 Traced |

e[ dB{uv)]

Freq[GHz)

1 1783.1250 47.51 24.90 22.52 74 -26.48 221.7 Vertical PK Pass
1 1783.1250 ans2 2499 5.53 54 -23.48 221.7 Vertical A Pass
2 24212500 50.28 2733 23.05 74 -23.62 1M17.7 Vertical PK Pass
2 24212500 452 2733 719 54 -19.48 117.7 Vertical A Pass
3 56303750 58.82 3z2zz2 247 74 -17.08 12.1 Vertical PK Pass
3 56303750 47.22 32z2 15 54 -6.78 12.1 Vertical A Pass
4 11019.0000 45.52 15.67 28.85 74 -28.48 189.4 Vertical PK Pass
4 11018.0000 T 15.67 21.83 54 -16.4 189.4 Vertical A Pass
b 13686.5000 48.82 18.16 30.76 74 -25.08 0 Vertical PK Pass
k] 13686.5000 41.55 18.16 23.39 54 -12.45 0 Vertical A Pass
G 17840.0000 5341 2357 2084 74 -20.58 101.4 Vertical PK Pass
L] 17840.0000 48.18 2357 2259 54 -7.84 101.4 Vertical A Pass

ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stg€et, Bao'an District, Shenzhen City, Guangdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5260 MHz), ANT H
| 7 Peak =AY ae P — Limit1 Limit2 Traca1 Trace? |

vl [dB(uv]]

Freq[GHz)

1 24337500 40.43 rarv 22.08 T4 -24 57 M2 E Horizontal PE Fass
1 24337500 35.01 rar T.64 54 -18.88 M2 E Horizontal A Fass
2 3501.8750 83.74 28.5 35.24 T4 -10.26 151.5 Horizontal PK Pass
2 3501.8750 3r.s 28.5 a.m 54 -16.48 151.5 Horizontal AV Pass
3 576086250 B1.67 3242 28.25 T4 -12.33 3585 Horizontal PKE Fass
3 57606250 47.43 3242 15.01 54 -6.87 3505 Horizontal A Fass
4 11581.5000 45.28 182 28.05 T4 -28.75 350 Horizontal PE Fass
4 11581.5000 aTE 162 214 54 -18.4 ag0 Horizontal A Fass
k] 151545000 40.67 10.48 30.18 T4 -24.33 12 Haorizontal PK Pass
5 15154.5000 41.88 1949 2249 54 -12.02 1.2 Horizontal AV Pass
[i] 17850.5000 53.6 23.58 30.02 T4 -20.4 1271 Horizontal PKE Pass
Li] 17850.5000 48.15 23.58 2257 54 -7.B5 1271 Horizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5260 MHz), ANT V
| T Pesak =AY (=]-] PK — Lim#1 Limit Traca1 Traced |

Freq[GHz)

1 24081250 44 52 27.20 17.23 T4 -28.48 34.4 Vertical PKE Pass
1 24081250 3478 2728 7.5 54 -18.21 34.4 Vertical A Fass
2 34008250 55.01 28.44 28.57 T4 -15.89 140.8 Vertical PE Fass
2 34008250 rz2 28.44 878 54 -18.8 140.8 Vertical A Fass
3 5TE86.2500 58.87 32.43 2424 T4 -17.33 2341 Vertical PE Fass
3 57662500 47.208 3243 14.83 54 -5.74 2341 Vertical AN Pass
4 11121.0000 45.45 15.84 28,81 T4 -258.55 B62.8 Vertical PKE Fass
4 11121.0000 3748 15.84 21.65 54 -16.51 62.8 Vertical A Fass
5 1401 1.5000 48.85 18,12 28.53 T4 -25.35 542 Vertical PE Fass
5 1401 1.5000 41.85 18.12 2273 54 -12.15 542 Vertical A Fass
Li] 17888.5000 53.75 23.07 30.68 T4 -20.25 2335 Vertical PE Fass
L] 17E800.5000 45.47 23.07 224 54 -8.53 233.5 Vertical AV Pass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5320 MHz), ANT H
T Paak AW (] =] PH — i1 Limit2 Traca Traced |

Vil

vl [l B L

Freq[GHz]

1 24383750 50.74 27.38 23.35 T4 -23.208 181.4 Haorizontal PK Pass
1 24383750 3517 27.38 T7.78 54 -18.83 181.4 Horizontal A Fass
2 3BED.3TED 48.41 28.43 18.88 T4 -24. 59 1371 Haorizontal P Fass
2 3BED.3TE0 40.7 20.43 11.27 54 -13.3 1371 Haorizontal A Fass
3 58808250 58.88 32.78 24.08 T4 -17.14 738 Haorizontal PK Fass
3 50808250 47.61 3278 14.83 54 -G398 T8 Horizontal A Pass
4 Be7e.5000 41.44 123 28.14 T4 -32.56 22 Haorizontal PK Pass
4 Be7E.5000 33.03 123 20,73 54 =20.87 T22 Horizontal A Fass
5 14376.0000 481 18.74 30.38 T4 -24.8 3.8 Haorizontal PK Fass
5 14376.0000 41.72 18.74 2288 g4 -12.28 3.8 Haorizontal A Fass
L] 17804.0000 53.15 23.28 20,88 T4 -20.85 178.68 Haorizontal PK Fass
i} 17804.0000 48.03 23.20 2274 54 -T.87 178.6 Horizontal A Pass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5320 MHz), ANT V
| T Pesak =AY (=]-] PK — Lim#1 Limit Traca1 Traced |

Freq[GHz)

1 24361250 48.81 2738 2142 4 -25.18 263.8 Vertical PK Pass
1 24361250 35.37 2738 7.08 54 -18.63 263.8 Vertical A Pass
2 3404 3750 501 2844 30.668 74 -148 2638 Vertical PK Pass
2 3404 3750 el 2844 .38 54 -17.2 2838 Vertical A Pass
3 5R76.8750 58.07 3278 233 74 -17.83 -0.1 Vertical PK Pass
3 5076.8750 48.81 3276 14.05 54 -7.18 -0.1 Vertical A Pass
4 10957.5000 4244 15.38 28.068 4 -29.56 1489 Vertical PK Pass
4 109575000 3743 15.28 22105 54 -16.57 1459 Vertical A Pass
5 140430000 45.08 19.08 2098 74 -24.04 71 Vertical PK Pass
5 14043.0000 4202 19.08 2294 54 -11.88 71 Vertical A Pass
Li] 179220000 532 234 2p8 74 -20.8 ore Vertical PK Pass
L] 17822.0000 48.03 234 2263 54 -7.87 3078 Vertical A Pass

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5500 MHz), ANT H
| 7 Peak AV aF K —— Limi1 Limit? Traca1 Trace? |

Vil

el [hBj L

Freq[GHz]

1 24381250 50.59 27.38 232 T4 -23.41 -0.1 Haorizontal PK Fass
1 24381250 30.98 27.38 2.58 54 -17.02 -0.1 Horizontal A Pass
2 38881250 51.58 2048 2213 T4 -22.41 213 Haorizontal PK Pass
2 38881250 42.71 28.48 13.25 54 -11.28 213 Horizontal A Fass
3 5745.8750 G1.65 32.38 20.28 T4 -12.35 181.1 Haorizontal PK Fass
3 5745.8750 40,68 32.38 17.27 g4 -4.34 181.1 Haorizontal A Fass
4 11122.5000 45.28 165.84 2042 T4 -28.74 360.1 Horizontal PK Pass
4 111.22.5000 3r.78 15.84 21.84 54 -18.22 360.1 Horizontal A Pass
5 14:350.5000 48.33 18.76 30.57 T4 =24 67 121.3 Haorizontal PK Pass
5 14:350.5000 41.74 i8.78 2288 54 -12.28 121.3 Horizontal A Fass
L] 17E32.0000 54.11 2282 31.28 T4 -18.88 581 Haorizontal PK Fass
L] 17E32.0000 45.53 2282 227 54 -5.47 581 Haorizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5500 MHz), ANT V
T Paak AW (] =] PH — i1 Limit2 Traca Traced |

Vil

vl [l B L

Freq[GHz]

1 24181250 47.48 2r.32 2017 T4 -26.51 -0.1 Vertical PK Pass
1 2418.1250 36881 2732 =Rt} 54 -17.08 -0.1 Vertical A Fass
2 3404 3750 552 28.44 28.78 T4 -18.8 2244 Vertical P Fass
2 3404 3750 3069 28.44 11.25 54 -14.31 1244 Vertical A Fass
3 58587500 587 3273 28.87 T4 -14.3 7.1 Vertical PK Fass
3 5058 7500 50.6 3273 17.87 54 -34 71 Vertical A Pass
4 11180.0000 44 .51 15.75 28.78 T4 -28.48 0.5 Vertical PK Pass
4 11180.0000 3744 15.75 21.68 54 -16.58 0.5 Vertical A Fass
5 13887.0000 48.41 i8.8 30.81 T4 -24.59 3245 Vertical PK Fass
5 13887.0000 415 iB.8 227 g4 -12.5 3245 Vertical A Fass
L] 178808.5000 53.22 23.88 20.38 T4 -20.78 123.8 Vertical PK Fass
i} 17880.5000 48.32 23.808 22448 54 -T.68 123.6 Vertical A Pass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5700 MHz), ANT H
| 7 Peak =AY Qe P — Limiti Limit2 Traca1 Trace? |

FreqGHz]

1 24387500 53.52 2738 28.13 T4 -20.48 2518 Horizontal PE Fass
1 24387500 38.38 27.38 Ba7 54 -17.64 2518 Horizontal A Fass
2 3008.8750 5.5 20.48 22,02 T4 -22.5 250.1 Horizental PKE Pass
2 30088750 4277 28.48 13.29 54 -11.23 2581 Horizontal AV Pass
3 5R56.8750 58.81 3273 27.08 T4 -14.18 -0.1 Horizontal PE Fass
3 5R56.8T750 50.58 3273 17.83 54 -3.44 -0.1 Horizontal A Fass
4 10105.5000 41.72 12.68 28.04 T4 -32.28 228 Horizontal PE Fass
4 10105.5000 33.83 12.68 21.25 54 -20.07 2228 Horizontal A Fass
k] 13740.0000 48.56 18.37 3019 T4 -25.44 175 Haorizontal PK FPass
5 13740.0000 40.35 18.37 21.88 54 -13.65 175 Horizental AV Pass
[i] 178220000 53.24 234 28.84 T4 -20.76 360 Horizontal PKE Pass
Li] 178220000 45.85 234 2245 54 -8.15 340 Horizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2
11a, 1 GHz to 18 GHz, Channel (5700 MHz), ANT V
| 7 Peak AV aF K —— Limi1 Limit? Traca1 Trace? |

Vil

el [hBj L

Freq[GHz]

1 24383750 5216 27.38 2477 T4 -21.84 104.5 Vertical PK Fass
1 24303750 308.97 27.38 .58 54 -17.03 104.5 Vertical A Pass
2 35025000 58.83 28.51 30.32 T4 -15.17 22 Vertical PK Pass
2 35025000 38.83 28.51 11.32 54 -14.17 T22 Vertical A Fass
3 GRGE. 6250 58.75 32.58 rAaT T4 -14.25 178.2 Vertical PK Fass
3 5REE. 6250 50.81 32.58 18.03 g4 -3.38 178.2 Vertical A Fass
4 10283.5000 4418 15.41 28.75 T4 -20.84 354 Vertical PK Pass
4 10963.5000 37.36 15.41 21.85 54 -16.64 354 Vertical A Pass
5 14013.0000 40.04 18.11 28.83 T4 =24 88 181.4 Vertical PK Pass
5 14013.0000 42,11 8.1 23 54 -11.88 181.4 Vertical A Fass
L] 17871.5000 53.47 23.73 28,74 T4 -20.53 534 Vertical PK Fass
L] 17871.5000 48.57 23.73 2284 54 -T.43 534 Vertical A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2
11a, 1 GHz to 18 GHz, Channel (5745 MHz), ANT H
T Paak AW (] =] PH — i1 Limit2 Traca Traced |

Vil

vl [ B L

Freq[GHz]

1 24487500 50.85 2743 23.22 T4 -23.35 284.8 Horizontal PK Pass
1 2448 7500 35.6 2743 817 54 -18.4 284.8 Haorizontal A Pass
2 4484 3750 52.88 30,57 22.28 T4 -21.14 338.6 Haorizontal PK Fass
2 4484 3750 428 30,57 12.33 g4 -11.1 338.8 Haorizontal A Fass
3 57087500 &0.7 3233 28.37 T4 -13.3 35 Haorizontal PK Fass
3 57087500 52.64 3233 20,31 g4 -1.36 35 Haorizontal A Fass
4 10580.0000 43.72 14.28 2044 T4 -30.28 2126 Horizontal PK Pass
4 10590.0000 36.59 14.28 22.31 54 -17.41 2128 Horizontal A Pass
5 14184 5000 48,38 18.83 30.43 T4 -24 64 14.1 Haorizontal PK Pass
5 14 184.5000 41.58 18.83 2265 54 -12.42 14.1 Horizontal A Fass
L] 17885.0000 53.54 23.82 28.72 T4 -20.48 2538 Haorizontal PK Fass
L] 17885.0000 451 23.82 22.28 54 -7.8 838 Haorizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2
11a, 1 GHz to 18 GHz, Channel (5745 MHz), ANT V
T Paak AW (] =] PH — i1 Limit2 Traca Traced |

Vil

vl [ B L

Freq[GHz]

1 2417.5000 40.2 2r.32 21.88 T4 -24.5 360.1 Vertical PK Pass
1 24175000 3549 2r.32 817 54 -18.51 3801 Vertical A Pass
2 34037500 5716 28.44 28.72 T4 -16.84 0.5 Vertical PK Fass
2 34037500 38.51 28.44 10,07 g4 -15.49 0.5 Vertical A Fass
3 5TE5.0000 G1.88 32.48 204 T4 -12.14 230 Vertical PK Fass
3 5TE5.0000 525 32.48 20.04 g4 -1.5 230 Vertical A Fass
4 10678.5000 44.01 14.57 2044 T4 -20.99 3456 Vertical PK Pass
4 1067E.5000 6.4 14.57 21.83 54 -17.6 5.6 Vertical A Pass
5 14001.0000 48,39 18.12 30,27 T4 -24.81 355.7 Vertical PK Pass
5 14001.0000 42.14 18.12 23.02 54 -11.88 3557 Vertical A Fass
L] 17E50.5000 53.43 23.28 3047 T4 -20.57 -0.1 Vertical PK Fass
L] 17E50.5000 456 23.28 2234 54 -84 -0.1 Vertical A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5825 MHz), ANT H
| T Pesak =AY (=]-] PK — Lim#1 Limit Traca1 Traced |

Freq[GHz)

1 2435.0000 47.18 27.38 10.8 T4 -26.82 360.1 Horizontal PK Pass
1 2435 0000 358 27.38 B.42 54 -18.2 360.1 Horizontal AV Pass
2 4368.7500 51.83 30.368 21.57 T4 -22.07 273 Horizontal FE Fass
2 43687500 428 30.38 1254 54 -1 73 Horizontal A Fass
3 5B2B.7500 G0.28 3253 28.45 T4 -13.02 sy Horizontal PE Fass
3 5B2B.7500 5231 3253 18.78 54 -1.68 asT Horizontal A Fass
4 goe4.0000 30.54 9.83 28,71 T4 -34.46 355.7 Horizontal PK Pass
4 Bac4. 0000 32.25 8.83 2242 54 -21.75 355.7 Horizontal AV Pass
5 12124.5000 48.01 16.65 28.38 T4 -27.08 156.3 Horizontal PKE Fass
il 12124 5000 37.E8 16.65 21.04 54 -16.31 156.3 Horizontal A Fass
Li] 178825000 53.78 23.668 30.13 T4 -20.21 6.3 Horizontal PE Fass
Li] 178825000 48.13 23.86 2247 54 -T.B7 8.3 Horizontal A Fass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guanggdéng Province, China

6-755-86376605 E-mail: fengbing.wang@wsct-cert.com Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5825 MHz), ANT V
T Peak B AV [=]-] PE — Lim#1 Limit® Trace1 Traced |

[chE LW

Freq|GHz)

1 2073.1250 42 58 28.15 18.42 74 -21.42 380 Vertical PK Pass
1 2073.1250 3353 28.15 7.38 £4 -20.47 380 Vertical A Pass
2 3830.0000 £0.05 20.29 20.78 74 -23.85 98.5 Vertical PK Pass
2 3830.0000 41.2 28.29 11.91 54 -12.8 98.5 Vertical Al Pass
3 5795.2500 81.33 3247 28.58 74 -12.67 328 Vertical PK Pass
3 §795.2500 5247 3247 20 54 -1.53 328 Vertical A Pass
4 10263.0000 4211 13.18 28.93 74 -31.88 3505 | Vertical PK Pass
4 10263.0000 3501 13.18 21.83 54 -18.08 3505 | Vertical A Pass
5 14013.0000 45,22 18.11 0.1 74 -24.78 83 WVertical PK Fass
5 14013.0000 42.4 19.11 23.28 54 -11.6 63 Vertical AN Pass
[ 17953.5000 54 23.8 304 74 20 -0.1 Vertical PH Pass
8 17953.5000 48.28 23.8 2268 54 774 0.1 Vertical A Pass
Note:

1. Al emissions not reported were more than 20dB below the specified limit or in the noise floor.

2. Emission Level= Reading Level+ Probe Factor +Cable Loss.

3. Data of measurement within this frequency range shown “--” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be
measured.

an Industrial Park,No.58 and 60, Tar
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7.4 ANTENNA REQUIREMENT
Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Antenna Gain

The Bluetooth antenna is a FPC Antenna. it meets the standards, and the best case gain of the
antenna is 1.32dBi.
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7.5 EMISSION BANDWIDTH

7.5.1 TEST EQUIPMENT
Please referto Section 5 this report.
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7.5.2 TEST PROCEDURE

-26dB Bandwidth and 99% Occupied Bandwidth:

Test Method: a)The transmitter was radiated to the spectrum analyzer in peak hold mode.

b)Measure the maximum width of the emission that is 26 dB down from the peak of the
emission Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

Test Equipment Setting — 26dB Bandwidth: Test Equipment Setting — 99%% Bandwidth:
a)Attenuation: Auto a)Span: 1.5 times to 5.0 times the OBW
b)Span Frequency: > 26dB Bandwidth b)RBW: 1 % to 5 % of the OBW

Cc)RBW: Approximately 1% of the emission bandwidth C)VBW: > 3 x RBW

d)VBW: VBW > RBW d)Detector: Peak

¢)Detector: Peak e)Trace: Max Hold

f)Trace: Max Hold

g)Sweep Time: Auto

6 dB Bandwidth:

Test Method: a)The transmitter was radiated to the spectrum analyzer in peak hold mode.

b)Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (C) Emission
Bandwidth.

¢)Multiple antenna system was performed in accordance with KDB662911 D01 v02r01
Emissions

Testing of Transmitters with Multiple Outputs in the Same Band.

d)Measured the spectrum width with power higher than 6dB below carrier.

Test Equipment Setting:

a)Attenuation: Auto e)Detector: Peak
b)Span Frequency: > 6dB Bandwidth f)Trace: Max Hold
C)RBW: 100kHz g)Sweep Time: Auto
d)VBW: = 3x RBW

Maximum Conducted Output Power Measurement:

Test Method: a)The transmitter output (antenna port) was connected to the power meter.
b)Test was performed in accordance with KDB789033 D02 vO1 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (E) Maximum
conducted output power =>3. Measurement using a Power Meter (PM) =>b) Method PM-G
(Measurement using a gated RF average power meter).

c)Multiple antenna systems was performed in accordance with KDB662911 D01 v02r01
Emissions

Testing of Transmitters with Multiple Outputs in the Same Band.

d)When measuring maximum conducted output power with multiple antenna systems, add
every result of the values by mathematic formula.

Test Equipment Setting: Detector - Average

Power Spectral Density:

Test Method: a)The transmitter output (antenna port) was connected RF switch to the spectrum analyzer.
b)Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (F) Maximum Power
Spectral Density (PSD).

c)Multiple antenna systems was performed in accordance KDB662911 D01 v02r01 in-Band
Power

Spectral Density (PSD) Measurements (a) Measure and sum the spectra across the
outputs.

d)When measuring first spectral bin of output 1 is summed with that in the first spectral bin of
output 2 and that from the first spectral bin of output 3 and so on up to the Nth output to
obtain the value for
the first frequency bin of the summed spectrum. The summed spectrum value for each
the other

frequency bins is computed in the same way.

e)For 5.725~5.85 GHz, the measured result of PSD level must add 10log(500kHz/RB!
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and the final result should < 30 dBm.

Test Equipment Setting:

a)Attenuation: Auto
b)Span Frequency:
the signal

Cc)RBW: 1000 kHz
d)VBW: 3000 kHz

e)Detector: RMS
Encompass the entire emissions bandwidth (EBW) of f)Trace: AVERAGE
g)Sweep Time: Auto
h)Trace Average: 100 times

Note: If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 kHz) is the reduced resolution bandwidth of the spectrum analyzer set
during measurement.

Frequency Stability Measurement:

Test Method:

a)The transmitter output (antenna port) was connected to the spectrum analyzer.

b)EUT have transmitted absence of modulation signal and fixed channelize.

c)Set the spectrum analyzer span to view the entire absence of modulation emissions
bandwidth.

d)Set RBW =10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

e)fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 106
ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

f)The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of
the

nominal value

g)Extreme temperature is 0°C~40°C

Test Equipment Setting:

a)Attenuation: Auto
b)Span Frequency:
¢)RBW: 10 kHz
d)VBW: 10 kHz

e)Sweep Time: Auto
Entire absence of modulation emissions bandwidth

7.5.3 CONFIGURATION OF THE EUT

Same as section 3.4

of this report

7.5.4 EUT OPERATING CONDITION

Same as section 3.5

of this report.
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-26dB Bandwidth and 99% Occupied Bandwidth:

Limit: | No restriction limits.
-6 dB Bandwidth:
Limit: | For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz.

Test Equipment Setting:

a)Attenuation: Auto

b)Span Frequency: > 6dB Bandwidth
¢)RBW: 100kHz

d)VBW: 2 3 x RBW

e)Detector: Peak
f)Trace: Max Hold
g)Sweep Time: Auto

Maximum Conducted Output Power Measurement:

X]5.15~5.25 GHz

[ILimit of Outdoor access point:

[ILimit of Indoor access point:

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does not

exceed 6 dBi. If transmitting antennas of directional gain

greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amountin dB
that the directional gain of the antenna exceeds 6 dBi.
The maximum e.i.r.p. at any elevation angle above 30

degrees as measured from the horizon must not exceed

125 mW (21 dBm).

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does
not

exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in
dB

that the directional gain of the antenna exceeds 6
dBi.

[JLimit of Fixed point-to-point access points:

XLimit of Mobile and portable client devices:

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W

(30dBm). Fixed point-to-point U-NII devices may employ

antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted
output power or maximum power spectral density. For

fixed point-to-point transmitters that employ a directional

antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum
power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi.

The maximum conducted output power over the
frequency band of operation shall not exceed 250
mwW

(24dBm) provided the maximum antenna gain does
not

exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in
dB

that the directional gain of the antenna exceeds 6
dBi.

[X]5.25-5.35 GHz &

[X]5.470-5.725 GHz

The maximum conducted output power over the frequency bands of operation shall not exceed the lesser of 250

mW (24dBm) or 11 dBm 10 log B, where B is the 26 dB

emission bandwidth in-megahertz. If transmitting

antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

[X]5.725~5.85 GHz

The maximum conducted output power over the frequency band of operation shall not exceed 1 W (30dBm). If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may employ

transmitting antennas with

directional gain greater than 6 dBi without any corresponding reduction in transmitter conducted power.

Power Spectral Density

X]5.15~5.25 GHz

[ILimit of Outdoor access point: 17 dBm/MHz

[ILimit of Indoor access point: 17 dBm/MHz

[ILimit of Fixed point-to-point access points: 17
dBm/MHz

X Limit of Mobile and portable client devices: 11
dBm/MHz

[]5.25-5.35 GHz

11 dBm/MHz

[15.470-5.725 GHz

11 dBm/MHz

X]5.725~5.85 GHz

30 dBm/500kHz

Frequency Stability Measurement:

Limit:

(IEEE

In-band emission is maintained within the band of operation under all conditions of nor
operation as specified in the user's manual.
The transmitter center frequency tolerance shall be £ 20 ppm maximum for the 5 GHz
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7.5.6 TEST RESULT

-26dB Bandwidth and 99% Occupied Bandwidth

Product : EUT-Sample Test Mode : See section 3.4
Test Item : -26dB Bandwidth/-6dB Bandwidth Temperature :25°C
and 99% Occupied
Bandwidth
Test Voltage :DC 3.80V Humidity : 56%RH
Test Result : PASS

-26Db&99% Bandwidth

Mode | Frequency | -26 dB Bandwidth | 99%dB Bandwidth | Verdict
(MH2) (MH2z) (MH2z)
a 5180 23.80 16.570 Pass
a 5240 22.34 16.483 Pass
a 5260 21.99 16.470 Pass
a 5320 23.24 16.448 Pass
a 5500 21.76 16.530 Pass
a 5700 19.50 16.415 Pass
n20 5180 27.10 17.629 Pass
n20 5240 23.10 17.600 Pass
n20 5260 23.35 17.619 Pass
n20 5320 25.40 17.651 Pass
n20 5500 23.64 17.603 Pass
n20 5700 24.00 17.599 Pass
n40 5190 59.11 36.175 Pass
n40 5230 59.10 36.156 Pass
n40 5270 58.31 36.186 Pass
n40 5310 57.72 36.105 Pass
n40 5510 58.74 36.097 Pass
n40 5670 59.05 36.066 Pass
ac20 5180 20.14 17.568 Pass
ac20 5240 21.13 17.578 Pass
ac20 5260 21.60 17.586 Pass
ac20 5320 21.26 17.574 Pass
ac20 5500 21.20 17.581 Pass
ac20 5700 19.89 17.585 Pass
ac40 5190 41.59 36.023 Pass
ac40 5230 46.74 36.021 Pass
ac40 5270 40.32 36.024 Pass
ac40 5310 40.75 35.958 Pass
ac40 5510 4417 36.046 Pass
ac40 5670 40.22 36.018 Pass
ac80 5210 103.7 75.447 Pass /|
ac80 5290 105.4 75.376 Pass
ac80 5530 80.56 75.233 Pass &
ac80 5610 86.44 75.246 Pass =
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-6dB&99% Bandwidth
Mode | Frequency | -6 dB Bandwidth | 99%dB Bandwidth Limit -6 dB Verdict
(MH2) (MH2) (MHz) Bandwidth (MHz)
a 5745 14.77 16.347 0.5 Pass
a 5825 15.12 16.349 0.5 Pass
n20 5745 14.81 17.558 0.5 Pass
n20 5825 15.05 17.558 0.5 Pass
n40 5755 35.10 35.923 0.5 Pass
n40 5795 35.04 35.893 0.5 Pass
ac20 5745 15.06 17.535 0.5 Pass
ac20 5825 15.02 17.536 0.5 Pass
ac40 5755 32.57 35.849 0.5 Pass
ac40 5795 33.83 35.800 0.5 Pass
ac80 5775 75.10 75.177 0.5 Pass
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-26Db&99% Bandwidth

Test Graphs

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL > Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 3.21 dB
Ref Value 23.21 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Occupied Bandwidth
16.570 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
9:46:54 PM

o~ |2

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |Input RF

) Coupling: DC
RL Align: Auto

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 3.25 dB
Ref Value 23.25 dBm

Center 5.24000 GHz
#Res BW 200.00 kHz

2 Metrics

#Video BW 620.00 kHz

Occupied Bandwidth
16.483 MHz

Transmit Freq Error
x dB Bandwidth

21.437 kHz
22.34 MHz

2l Ndhesirsy
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-26dB Bandwidth ~ a 5180MHz

Center Freq: 5.180000000 GHz
Avg|Hold: 100/100
Radio Std: None

Mkr3 5.191896000 GHz

Sweep 1.33 ms (10001 pts)

Total Power

% of OBW Power
xdB

-26dB Bandwidth a 5240MHz

Center Freq: 5240000000 GHz
Avg|Hold: 100/100
Radio Std: None

Mkr3 5.251189000 GHz

Sweep 1.33 ms (10001 pts)

Total Power 20.9dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

JREiRY
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1
S W,

Occupied BW

KEYSIGHT lapenit (R
RL S

Fpedrum Analyzer 1

2 Metrics

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->—

Corr CCorr
1 Graph

Scale/Div 10.0 dB

L

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
16.448 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
9:54:51 PM

o l?

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Input Z: 50 Q

Freq Ref: Int (S)

-26dB Bandwidth a 5260MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5260000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.30 dB
Ref Value 23.30 dBm

#Video BW 620.00 kHz

16.470 MHz

Total Power

% of OBW Power
x dB

z] (@ ‘!‘ ‘l‘ Oct 10, 2024

9:52:22 PM

-26dB Bandwidth a 5320MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5.320000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.35 dB
Ref Value 23.35 dBm

#Video BW 620.00 kHz

Total Power
-3.979 kHz

% of OBW Power
23.24 MHz

xdB

Page 45 of 178

Mkr3 5.270988000 GHz

Sweep 1.33 ms (10001 pts)

20.8 dBm

99.00 %
-26.00 dB

Mkr3 5.331617000 GHz
-24.55 dBm

Sweep 1.33 ms (10001 pts)

21.3dBm

99.00 %
-26.00 dB

JRoity
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

RIS
SN,

ANS! National Accreditation Board
ACCREDITED
> L _1SO/EC 17025 ]

TESTING LABORATORY
Certificate Number : AT-3951

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->— BhELY

Input Z: 50 O
Corr CCorr

2 Metrics

Occupied Bandwidth
16.530 MHz

Transmit Freq Error
x dB Bandwidth

2l desy

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL - Coupling: DC

Input Z: 50 Q
Corr CCorr

1 Graph
Scale/Div 10.0 dB
L

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
16.415 MHz

Transmit Freq Error
x dB Bandwidth

D M2 T

Freq Ref: Int (S)

Freq Ref: Int (S)

-26dB Bandwidth a 5500MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 3.34 dB
Ref Value 23.34 dBm

#Video BW 620.00 kHz

10.637 kHz
21.76 MHz

-26dB Bandwidth

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 3.43 dB
Ref Value 23.43 dBm

#Video BW 620.00 kHz

-16.953 kHz

19.50 MHz
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Center Freq: 5500000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
x dB

a 5700MHz

Center Freq: 5.700000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
xdB

Mkr3 5.510891000 GHz
-22.94 dBm

Span 30 MHz
Sweep 1.33 ms (10001 pts)

21.4 dBm

99.00 %
-26.00 dB

Mkr3 5.709734000 GHz

Sweep 1.33 ms (10001 pts)

20.9dBm

99.00 %
-26.00 dB

JRoity
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Testing Group ( Shenzhen ) Co.,ltd

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

-26dB Bandwidth n20 5180MHz
Fpedrum Analyzer 1
Occupied BW

KEYS|GHT Input: RF Input Z: 50 O £ Trig: Free Run Center Freq: 5.180000000 GHz
RL ing: Corr CCorr 3 Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 3.21 dB Mkr3 5.193550000 GHz
Ref Value 23.21 dBm

#Video BW 620.00 kHz

Sweep 1.33 ms (10001 pts)
2 Metrics

Occupied Bandwidth
17.629 MHz
Transmit Freq Error

. % of OBW Power
x dB Bandwidth . x dB

Total Power 21.0dBm

99.00 %
-26.00 dB

z] (@ ‘!‘ ‘l‘ Oct 10, 2024

10:09:09 PM

-26dB Bandwidth n20 5240MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 5.240000000 GHz
RL 3 Corr CCorr : Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph

Ref Lvl Offset 3.25 dB Mkr3 5.251543000 GHz
Scale/Div 10.0 dB Ref Value 23.25 dBm
L

#Video BW 620.00 kHz
#Res BW 200.00 kHz

Sweep 1.33 ms (10001 pts)
2 Metrics

Occupied Bandwidth
17.600 MHz Total Power

21.5dBm
Transmit Freq Error -5.999 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.10 MHz

x dB -26.00 dB

O~ [ ?]S e2e [
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

1
S W,

Spectrum Analyzer 1
Occupied BW

KEYSIGHT lapenit (R
RL S

I
I
X I
I
e

Input Z: 50 O
Corr CCorr

LIS ke i

2 Metrics

Occupied Bandwidth
17.619 MHz

Transmit Freq Error
x dB Bandwidth

2l kdktess

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input: RF Input Z: 50 Q

3 Corr CCorr
L Freq Ref: Int (S)

1 Graph
Scale/Div 10.0 dB
L

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
17.651 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
10:17:23 PM

o l?

Freq Ref: Int (S)

-26dB Bandwidth n20 5260MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5260000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.30 dB
Ref Value 23.30 dBm

#Video BW 620.00 kHz

Total Power

-13.214 kHz % of OBW Power
23.35 MHz x dB

-26dB Bandwidth n20 5320MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5.320000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.35 dB
Ref Value 23.35 dBm

"
m.II______I_
mm"u'h“.l."-'.l__—___l“umu.

#Video BW 620.00 kHz

Total Power

2.448 kHz % of OBW Power
25.40 MHz x dB
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Mkr3 5.271662000 GHz

Sweep 1.33 ms (10001 pts)

21.4 dBm

99.00 %
-26.00 dB

Mkr3 5.332705000 GHz

Sweep 1.33 ms (10001 pts)

21.8dBm

99.00 %
-26.00 dB

JRoity




Testing Group ( Shenzhen ) Co.,ltd

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

1
S W,

Spectrum Analyzer 1
Occupied BW

KEYSIGHT lapenit (R
RL S

2 Metrics

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->—

Input Z: 50 Q
Corr CCorr

1 Graph
Scale/Div 10.0 dB
L

#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
17.599 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
10:22:52 PM

o l?

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Freq Ref: Int (S)

-26dB Bandwidth n20 5500MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5500000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.34 dB
Ref Value 23.34 dBm

#Video BW 620.00 kHz

17.603 MHz

Total Power
13.365 kHz

% of OBW Power
23.64 MHz

x dB

z] (@ ‘!‘ ‘l‘ Oct 10, 2024

10:20:10 PM

-26dB Bandwidth n20 5700MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5.700000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.43 dB
Ref Value 23.43 dBm

#Video BW 620.00 kHz

Total Power

% of OBW Power
xdB

-20.840 kHz
24.00 MHz
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Mkr3 5.511836000 GHz

Sweep 1.33 ms (10001 pts)

21.3dBm

99.00 %
-26.00 dB

Mkr3 5.711978000 GHz

Sweep 1.33 ms (10001 pts)

21.3dBm

99.00 %
-26.00 dB

JRoity
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Testing Group ( Shenzhen ) Co.,ltd

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

-26dB Bandwidth n40 5190MHz
Fpedrum Analyzer 1
Occupied BW

KEYS|GHT Input: RF Input Z: 50 O £ Trig: Free Run Center Freq: 5190000000 GHz
RL ing: Corr CCorr 3 Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 3.22 dB Mkr3 5.219560000 GHz
Ref Value 23.22 dBm

#Video BW 1.3000 MHz

Sweep 1.33 ms (10001 pts)
2 Metrics

Occupied Bandwidth

36.175 MHz Total Power 22.0dBm
Transmit Freq Error 5.488 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.11 MHz x dB -26.00 dB

z] (@ ‘!‘ ‘l‘ Oct 10, 2024

10:52:10 PM

-26dB Bandwidth n40 5230MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [Input RF Input Z: 50 Q E Trig: Free Run Center Freq: 5.230000000 GHz
RL 3 Corr CCorr : Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph

Ref Lvl Offset 3.24 dB Mkr3 5.259565000 GHz
Scale/Div 10.0 dB Ref Value 23.24 dBm
L

ﬁm e

||l
™
LT S ek N A N AN A N

#Video BW 1.3000 MHz
#Res BW 430.00 kHz

Sweep 1.33 ms (10001 pts)
2 Metrics

Occupied Bandwidth
36.156 MHz Total Power

22.2dBm
Transmit Freq Error 16.070 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.10 MHz

x dB -26.00 dB

O [P S¢ e2e [
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Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

1
S W,

Spectrum Analyzer 1
Occupied BW
KEYSIGHT |Input RF Input Z: 50 O

Corr CCorr

2 Metrics

Occupied Bandwidth
36.186 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
10:56:51 PM

a5~ (l[?

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->—

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)
1 Graph

Scale/Div 10.0 dB

L

13

#Res BW 430.00 kHz
2 Metrics

Occupied Bandwidth
36.105 MHz

Transmit Freq Error
x dB Bandwidth

Oct 10, 2024
10:59:02 PM

o l?

Freq Ref: Int (S)

-26dB Bandwidth n40 5270MHz

-16.746 kHz
58.31 MHz

Trig: Free Run
Gate: Off

Avg|Hold: 100/100
#IF Gain: Low

Radio Std: None

Ref Lvl Offset 3.31 dB
Ref Value 23.31 dBm

#Video BW 1.3000 MHz

Total Power

% of OBW Power
x dB

-26dB Bandwidth n40 5310MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5.310000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 3.35 dB
Ref Value 23.35 dBm

#Video BW 1.3000 MHz

Total Power

% of OBW Power
xdB
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Center Freq: 5270000000 GHz

Mkr3 5.299141000 GHz

Span 60 MHz
Sweep 1.33 ms (10001 pts)

22.0dBm

99.00 %
-26.00 dB

Mkr3 5.338851000 GHz

Sweep 1.33 ms (10001 pts)

22.1dBm

99.00 %
-26.00 dB

JRoity




iwn Cartifinntinan R e Dy Chanvhan \
ation Certification & Testing Group ( Shenzhen)Co.,

J

Report No.: WSCT-ANAB-R&E240900047A-Wi-Fi2

|44
I

RIS
SN,

ANS! National Accreditation Board
ACCREDITED
> L _1SO/EC 17025 ]

TESTING LABORATORY
Certificate Number : AT-3951

-26dB Bandwidth n40 5510MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL —->— BhELY

2 Metrics

Occupied Band

a5~ (l[?

Transmit Freq Error
x dB Bandwidth

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 3.34 dB
Ref Value 23.34 dBm

#Video BW 1.3000 MHz

width
36.097 MHz

21.278 kHz
58.74 MHz

Oct 10, 2024
11:02:12 PM

Center Freq: 5510000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
x dB

-26dB Bandwidth n40 5670MHz

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF
RL - Coupling: DC

1 Graph
Scale/Div 10.0 dB
L

#Res BW 430.00 kHz
2 Metrics

x dB Bandwidth

o l?

Transmit Freq Error

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 3.42 dB
Ref Value 23.42 dBm

#Video BW 1.3000 MHz

Occupied Bandwidth

36.066 MHz

20.321 kHz
59.05 MHz

Oct 10, 2024
11:04:28 PM
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Center Freq: 5.670000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
xdB

Mkr3 5.539392000 GHz

Sweep 1.33 ms (10001 pts)

20.8 dBm

99.00 %
-26.00 dB

Mkr3 5.699544000 GHz

Sweep 1.33 ms (10001 pts)

21.1dBm

99.00 %
-26.00 dB

JRoity






